



**TESTING SERVICES, INC.**  
 817 SHOWALTER AVE. • P.O. BOX 2041  
 DALTON, GEORGIA 30722-2041  
 PHONE: (706) 226-1400 • FAX: (706) 226-6118



<b>CLIENT:</b>	SafetyFirst Playground Surfacing, LLC	<b>REPORT NUMBER:</b>	51879
	31095 Baugh Street NW	<b>LAB TEST NUMBER:</b>	2321-8079
	Princeton, MN 55371	<b>DATE:</b>	May 18, 2011
		<b>PAGE:</b>	2 of 2

**TEST MATERIAL:**

Material Identification	Depth	Avg. Moisture Content
Nature's Plus Engineered Wood Fiber	9.0" Compacted	18-20%

**TEST RESULTS:**

Straight Line Propulsion

Baseline Straight (Average Work/ft-Force)	Nature's Plus Engineered Wood Fiber at compacted depth of 9.0" (Average Work/ft-Force)
15.35 lbs	15.31 lbs

Turning Propulsion

Baseline Turning (Average Work/ft-Force)	Nature's Plus Engineered Wood Fiber at compacted depth of 9.0" (Average Work/ft-Force)
10.53 lbs	9.67 lbs

**CONCLUSION:**

The above Nature's Plus Engineered Wood Fiber *meets/exceeds* both the straight line and turning propulsion requirements set forth in this test method and therefore, passes the standard.

Approved By:

\_\_\_\_\_  
 Erle Miles, Jr VP  
 Testing Services Inc